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HOW THE IMR FINAL DETERMINATION WAS MADE 

MAXIMUS Federal Services sent the complete case file to an expert reviewer. He/she has no 

affiliation with the employer, employee, providers or the claims administrator. The expert 

reviewer is Board Certified in Anesthesiology, has a subspecialty in Pain Medicine and is 

licensed to practice in Massachusetts. He/she has been in active clinical practice for more than 

five years and is currently working at least 24 hours a week in active practice. The expert 

reviewer was selected based on his/her clinical experience, education, background, and expertise 

in the same or similar specialties that evaluate and/or treat the medical condition and disputed 

items/services. He/she is familiar with governing laws and regulations, including the strength of 

evidence hierarchy that applies to Independent Medical Review determinations. 

 

CLINICAL CASE SUMMARY 

The expert reviewer developed the following clinical case summary based on a review of the 

case file, including all medical records: 

 

According to the documents available for review, the injured worker is an injured male worker.  

The date of injury is 10/1/2007.   The injured worker sustained an injury to cervical spine and 

upper extremities. The specific mechanism of injury was not fully elaborated on in the notes 

available for review. The injured worker currently complains of pain in the neck and arms with 

associated numbness and tingling and decreased range of motion.  The injured worker is 

maintained on the multimodal pain medication regimen including Methadone, Oxycodone, 

Prilosec and Androderm. A request for Methadone, Oxycodone, Prilosec and Androderm was 

denied. 

 

IMR ISSUES, DECISIONS AND RATIONALES 

The Final Determination was based on decisions for the disputed items/services set forth below: 

 

Methadone 10mg 4 po four times daily quantity 480: Upheld 

 

Claims Administrator guideline: Decision based on MTUS Chronic Pain Treatment Guidelines 

Opioids, specific dug list; Methadone Opioids, criteria for use;.   

 

MAXIMUS guideline: Decision based on MTUS Chronic Pain Treatment Guidelines Opioids, 

On-Going Management Page(s): 74-97.   

 

Decision rationale: According to the MTUS Chronic Pain Medical Treatment Guidelines 

section on Opioids, On-Going Management, p 74-97, (a) Prescriptions from a single practitioner 



taken as directed, and all prescriptions from a single pharmacy. (b) The lowest possible dose 

should be prescribed to improve pain and function. (c) Office: Ongoing review and 

documentation of pain relief, functional status, appropriate medication use, and side effects. The 

4 A's for Ongoing Monitoring: Four domains have been proposed as most relevant for ongoing 

monitoring of chronic pain patients on opioids: pain relief, side effects, physical and 

psychosocial functioning, and the occurrence of any potentially aberrant (or nonadherent) drug-

related behaviors. These domains have been summarized as the "4 A's" (analgesia, activities of 

daily living, adverse side effects, and aberrant drug taking behaviors). This should not be a 

requirement for pain management. (e) Use of drug screening or inpatient treatment with issues of 

abuse, addiction, or poor pain control.(f) Documentation of misuse of medications (doctor-

shopping, uncontrolled drug escalation, drug diversion).(g) Continuing review of overall 

situation with regard to nonopioid means of pain control. (h) Consideration of a consultation 

with a multidisciplinary pain clinic if doses of opioids are required beyond what is usually 

required for the condition or pain does not improve on opioids in 3 months. Additionally, the 

MTUS states that continued use of opioids requires (a) the patient has returned to work, (b) the 

patient has improved functioning and pain. There is no current documentation of baseline pain, 

pain score with use of opioids, functional improvement on current regimen, side effects or 

review of potentially aberrant drug taking behaviors as outlined in the MTUS and required for 

ongoing treatment. Therefore, at this time, the request for Methadone 10mg 4 po four times daily 

quantity 480 is not medically necessary as the medical necessity has not been established. 

 

Oxycodone IR 20mg 1-2 po four times daily quanitity 150: Upheld 

 

Claims Administrator guideline: Decision based on MTUS Chronic Pain Treatment Guidelines 

Opioids, specific dug list; OxyCodoneOpioids, criteria for use;.   

 

MAXIMUS guideline: Decision based on MTUS Chronic Pain Treatment Guidelines Opioids, 

On-Going Management Page(s): 74-97.   

 

Decision rationale: According to the MTUS Chronic Pain Medical Treatment Guidelines 

section on Opioids, On-Going Management, p 74-97, (a) Prescriptions from a single practitioner 

taken as directed, and all prescriptions from a single pharmacy.(b) The lowest possible dose 

should be prescribed to improve pain and function.(c) Office: Ongoing review and 

documentation of pain relief, functional status, appropriate medication use, and side effects. The 

4 A's for Ongoing Monitoring: Four domains have been proposed as most relevant for ongoing 

monitoring of chronic pain patients on opioids: pain relief, side effects, physical and 

psychosocial functioning, and the occurrence of any potentially aberrant (or nonadherent) drug-

related behaviors. These domains have been summarized as the "4 A's" (analgesia, activities of 

daily living, adverse side effects, and aberrant drug taking behaviors). The monitoring of these 

outcomes over time should affect therapeutic decisions and provide a framework for 

documentation of the clinical use of these controlled drugs. (Passik, 2000) (d) Home: This should 

not be a requirement for pain management. (e) Use of drug screening or inpatient treatment with 

issues of abuse, addiction, or poor pain control.(f) Documentation of misuse of medications 

(doctor-shopping, uncontrolled drug escalation, drug diversion).(g) Continuing review of overall 

situation with regard to nonopioid means of pain control. (h) Consideration of a consultation 

with a multidisciplinary pain clinic if doses of opioids are required beyond what is usually 



required for the condition or pain does not improve on opioids in 3 months. Additionally, the 

MTUS states that continued use of opioids requires (a) the patient has returned to work, (b) the 

patient has improved functioning and pain. There is no current documentation of baseline pain, 

pain score with use of opioids, functional improvement on current regimen, side effects or 

review of potentially aberrant drug taking behaviors as outlined in the MTUS and required for 

ongoing treatment. Therefore, at this time, the request for Oxycodone IR 20mg 1-2 po four times 

daily quantity 150 is not medically necessary as the medical necessity has not been established. 

 

Prilosec 20mg po once daily quantity 30: Upheld 

 

Claims Administrator guideline: Decision based on MTUS Chronic Pain Treatment Guidelines 

NSAIDS, GI symptoms and cardiovascular risk Page(s): pages 68-69.   

 

MAXIMUS guideline: Decision based on MTUS Chronic Pain Treatment Guidelines PPI 

Page(s): 68-69.   

 

Decision rationale: The MTUS makes the following recommendations for the use of proton 

pump inhibitors. Clinicians should weight the indications for NSAIDs against both GI and 

cardiovascular risk factors. Determine if the patient is at risk for gastrointestinal events: (1) age > 

65 years; (2) history of peptic ulcer, GI bleeding or perforation; (3) concurrent use of ASA, 

corticosteroids, and/or an anticoagulant; or (4) high dose/multiple NSAID (e.g., NSAID + low-

dose ASA). Recent studies tend to show that H. Pylori does not act synergistically with NSAIDS 

to develop gastroduodenal lesions.Patients at high risk for gastrointestinal events with no 

cardiovascular disease: A Cox-2 selective agent plus a PPI if absolutely necessary. Patients at 

high risk of gastrointestinal events with cardiovascular disease: If GI risk is high the suggestion 

is for a low-dose Cox-2 plus low dose Aspirin (for cardio protection) and a PPI. If cardiovascular 

risk is greater than GI risk the suggestion is Naproxyn plus low-dose aspirin plus a PPI. 

Cardiovascular disease: A non-pharmacological choice should be the first option in patients with 

cardiac risk factors. It is then suggested that acetaminophen or aspirin be used for short term 

needs. An opioid also remains a short-term alternative for analgesia. According to the records 

available for review the patient does not meet any of the guidelines required for the use of this 

medication therefore, at this time, the request for Prilosec 20mg po once daily quantity 30 is not 

medically necessary as the medical necessity has not been established. 

 

Androderm 4mg to skin once daily quantity 30: Upheld 

 

Claims Administrator guideline: Decision based on MTUS Chronic Pain Treatment Guidelines 

Testoseerone replacement for hypogonadism (related to opioids) Pag.   

 

MAXIMUS guideline: Decision based on MTUS Chronic Pain Treatment Guidelines 

Testosterone Page(s): 110.   

 

Decision rationale:  According to the MTUS, testosterone replacement can be considered in 

those patients on chronic opioids with lab documentation of low testosterone levels. According 

to the documents available for review, there is no lab documentation of low testosterone values. 



Therefore, at this time, the request for Androderm 4mg to skin once daily quantity 30 is not 

medically necessary as the medical necessity has not been established. 

 


